
/ //

Superior, Wisconsin
s ^

rv^'r
/ !V s/i>! /

y; il--* X ACV^ (X*t\0J y {\o

Sewer Service Area Plan

I

August 23, 1999

i

ConsoerTownsend Envirodyne Engineers, Inc.
2855 Anthony Lane South, Suite 145

Minneapolis, Minnesota 55418
(612) 788-6844



Superior, Wisconsin
Sewer Service Area Plan

Table of Contents

List of Figures
List of Tables
Executive Summary
A. Planning Area Boundaries
B. Inventories and Forecasts

1. Current Economic and Growth Data
2. Population Forecasts

C. Water Quality Assessment
1. Point Source

a. Municipal
b. Industrial

2. Nonpoint Source
a. Dry Weather Flow Screening
b. Wet Weather Flow Monitoring
c. SLAMM Modeling

D. Environmentally Sensitive Areas
1. Wetlands
[...]
The RAP process involves the following three stages:
Stage I: Identifying the problems and their sources
Stage II: Recommending actions to remediate the problems
Stage III: Implementing the recommendations

Stage I of the process is complete and work has begun on Stage II. Staff
from the Minnesota Pollution Control Agency and the Wisconsin
Department of Natural Resources are working together to define the
problems, gather data, and determine the actions necessary to improve
the environmental health of the St. Louis River and Estuary. They are
assisted in these efforts by over 150 local volunteers who have been
active in the development of the Remedial Action Plan through their
participation in committees.

A copy of the document is available from the Minnesota Pollution
Control Agency (218) 723-4663 or the Wisconsin Department of
Natural Resources (715) 635-2101."

For collection and treatment systems subject to substantial M (as in the "separated" and
combined sewer areas in Superior), the selection of the design rain is a very significant
item. Various rainfall intensities, duration, directions of travel, time since last rain, etc.
produce substantially different flow rates and volumes. In general, the DNR requires no
system bypasses for the 5 year rainfall. However, for recent collection system storage
improvements (Contract 3), a 7-yr rain was required by WDNR for design. Information
from the U.S. Weather Bureau Technical Paper NO. 40 (1961), Rainfall Frequency Atlas
for the United States (by D.M. Hershfield) includes the following data for the five-year
rainfall events at Superior:



Table E.2

5-year Rainfall Durations and Associated Amounts

Rainfall 5-Year Rainfall
Duration Event
hours inches
0.5 1.25
1.0 1.55
3.0 2.05
6.0 2.40
12.0 2.77
24.0 3.25

E.2. Stormwater WDNR is finalizing a stormwater management permit addressing water quality standards
for Superior stormwater issues. Appendix 6 contains the City's Draft Stormwater
Management Plan.
• Information and Education Program relating to public awareness of stormwater

issues and BMPs. These efforts to commence in 1997 and continue through the
SWMP duration.

• Basin Mapping and Characterization of the following City area; Howard Bay (1996);
Newton Creek (1996) Faxon Creek (1997); South Superior (1998); Allouez-Itasca
(1998); Billings Park (1998); and all other areas (1998).

• Industrial Inventory and Characterization with emphasis on collection of relevant
information (surface drainage maps, storm sewers, industry category, 2nd site specific
management plans).

• BMP Inventory, Development, and Optimization will follow the same schedule as
proposed for basin mapping and characterization. Investigating the need and
effectiveness for BMPs will be completed by 1999.

• Monitoring and Data Collection of stormwater flows will be completed where
appropriate and when necessary. Monitoring will be conducted as part of Snow
Disposal BMP project. All additional WWF & DWF monitoring efforts will follow
WDNR consultation.

• Fiscal Analysis of available funding sources will be conducted and will consider city
enterprise funds, government agency grants, utihty formation, user fees, and
stormwater - related activity fees.

Depending upon conclusions and results of short-term efforts, long term efforts will
commence in 2001 and include:
• appropriate capital improvements for stormwater quahty and quantity management;
® continued information and education efforts;
® BMP development and implementation; and
® necessary monitoring and data collection.

Appendix 7 contains WDNRs draft Stormwater Management Permit. Key elements of
the permit include:
• applicability of authorized discharges relating to the permitted area; other

municipality owned stormsewers within permit area; responsibilities; authorized
discharges; water quality standards; discharge limitations; and compliance with water
quality standards and discharge limitations.

• Required legal authority with respect to pollutant contributions from industrial
activity; illicit discharges to the storm sewer system; non-stormwater contributions to
stormsewer system; in the municipal agreements; compliance of ordinances, permits,
contracts, etc; and system-wide inspection, surveillance and monitoring.

• Stormwater Management Programming, including: limiting pollutant discharges to
the maximum extent practicable; consistency; cooperation; municipal area expansion;



E.3. Total
Maximum Daily
Loads

E.4. Waste Load
Allocations

resources; source area and BMP controls; illicit discharges; industrial high risk run¬
off; geographic priorities; and revisions.

• Monitoring requirements, including: characterization data of representative outfalls;
program assignment; sampling procedures; alternative data sources; sampling
exemptions; a proposed monitoring program.

• Stormwater Pollutant Loading calculations, including: stormwater discharges;
pollutant data sources; and procedures.

• Assessment of Controls, including as annual review of their stormwater management
program - including structural and non-structural practices.

• Publication of Annual report detailing the status and past year's tasks of the
stormwater management plan, and submission to appropriate WDNR offices.

Total Maximum Daily Loads (TMDLs) are set by regulators to allocate the maximum
amount of pollutant that may he introduced into a water body while still attaining and
maintaining water quality standards. At present, TMDLs have not been allocated for
the Lake Superior Drainage Basin. Preliminary discussions addressing TMDLs have
occurred at the regulatory level.

Waste Load Allocations (WLAs) are those portions of a receiving water's TMDL
that are allocated to one of its existing or future pollution sources. WLAs constitute
a type of water-quality-based effluent limitation. Industries and the City of
Superior have not been allocated WLAs for their wastewater treatment facilities or
nonpoint sources since there are currently no TMDLs established for the Lake
Superior Basin.



Superior, Wisconsin
Sewer Service Area Plan

F. WASTEWATER TREATMENT AND COLLECTION SYSTEMS

F.l.a Municipal
Treatment
Systems—Existing
Systems

The City of Superior currently operates four wastewater treatment facilities. The
Superior Main Wastewater Treatment Plant is located at the foot of E Street on
Superior Bay. Originally built in 1956, an activated sludge process treats a design
flow of 5 MGD, discharging to a point approximately 150 feet from CSO 2's
northeast comer. Adjacent to the Main WWTP and located or Superior Bay, the 50
MG CSO 2 pond treats a daily maximum flow of 75 MG via settling, biological
treatment, and disinfection - ultimately discharging to the base of the slip at the foot
of B Street. South Superior is served by CSO 5. Located at 61st Street and Birch
Avenue, CSO 5 provides 6 million gallons of storage during wet weather flows and
a subsequent 7.5 MGD physical/chemical treatment for flows which cannot be
drained back into the system feeding the Main WWTP. CSO 5 discharges and
overflows to the Nemadji River via an outfall through a drainage swale. CSO 6
operation, treatment scheme and capacity are similar to those provided by CSO 5.

Located at Texas Avenue and 17m Street, CSO 6 stores 12 million gallons during
wet weather events and discharges/overflows to St. Louis Bay. Also, current
construction efforts to provide storage of sanitary sewer overflows will centralize
discharges associated with 7-year design storms. LS 7 storage is located north of E.
2m Street and south of Bluff Creek and provides 0.9 MG of SSO storage. LS 5
storage stores 0.6 MG of SSOs and is located northeast of Newton Creek.
Overflows from storage at LSs 5 and 7 discharge to Newton and Bluff Creeks
respectively. Figure F.l presents the wastewater collection and treatment system.

The Main WWTP was originally constmcted as a primary treatment plant in 1956-58.
In 1975, the plant was upgraded to secondary treatment and included phosphoms
removal. Subsequent modifications included dechlorination in 1989, the belt press for
digested sludge dewatering in 1993, preliminary treatment improvements in 1995, and
aeration tank improvements (fine bubble diflusers) in 1997. ITxe Main WWTP process
schematic is shown on Figure F.2., and design criteria (Bonestroo, 1975) is summarized
in Table F.l.



Oho
h—I

T

a i—i
to

u
^ I s i

, V, o

^ 8 H
A o I

a

O 2 o
) y

[-j-j

o
p..:i [j

CO I B
o o 2
o x: ^a ^
u, co

- "U <i>

( )

o
i—i

CU

m

HJ r. d
JO R 3

Gil)
<D

%

v, N
td w y yov w 3 tri- nJ o2 K tJ < ml-

6 P G o sra
fe ? d E3 R0
}- o o O j=0j
s a c*. s Ss
@ .s])( #0

&¦.
<$\

/ 'ip./ ;.0f/0:V ¦jJ:M /x>PC

-fX"

¦ m-. ^ .•' y\--\v .V, .• .- /

\\\ 'vf. ¦ ^-' J1 Vs

^Ar'^-k -'X'vV' i

c:)

(5
d
Q / 0.

"v >;S /

bk\ -kxyi^t"
y..v- \

I F
Ss-

,,••'¦'1 <¦' fr i--.t-"-'' i.

)?>/ -1- hmigxmi:
rtrrodtbi^i^

'S5 /V'''-/
i ,-;' ' '

I K

\
imi.iMoiinj.Ki ".i/.v Tini/nomniinp i--i.nos \

f

mii
i

4^
¦fx

,11    ... ...
¦CfiSC.C.;.iJ--U..!

\S&

v>5

i. \ '*b.

¦ %\ <fi. V.

» 0dl 1 rJ-l-l-M. W|

:t"I...i,].f... ;. !-•-) -¦-¦i§|
| v- I Ifli 40! h'l r-X:
L,XU:x:mxX •<¦
; 4' fr ¦i,-4!-fH-rir ¦

, Jb'.v ''••¦" '«'Mil" ' '
i Li'
• 4,"2 f-Fji;J-r^ V-V.

'^vyj s-x-' ¦•'•

'MX !'•

¦fll
r' 1 ••

i

Smd



City of Superior Wastewater Treatement Plant

1993 Facility Plan

Influent

Septage
Trucks"

Polyrner

in<
•g

1

Aeration

'f

Ferric Chloride

Diversion to CSO §2-

Outfall 030

Disposal

1
Sludge

Dewatering

t k

Chlorination
Dechlorination

CSO §2
Winter St.
Diversion

1

Aerated
Lagoon

Settling

1r

Effluent
Pumping

Flow Meter &
Sampler

Chlorinotion

Dechlorination

Superior
Bay

Outfall 031

Figure F.2



Table F.l
Main WWTP

Design Criteria for 1975 Upgrade (Bonestroo)

Influent Characteristics Design Value

Flow (average MGD) 5.0

Flow (peak MGD) 15.0

BOD5 (average lbs/day) 7,500

BOD5 (average mg/1) 180

SS (average lbs/day) 8,500

SS (average mg/1) 200

Phosphorus (mg/1) 10

Population Equivalent (P.E.) 44,000

Effluent Concentrations Design Value

BOD5 (mg/1) 20

SS (mg/1) 20

Fecal Coliform (No./lOOml) 200

Phosphorus (mg/1) 1

Main WWTP Process Components follow:
• Head Chamber (Overflow Bypass Structure) - Receives flow from the two

interceptors and haulers. Sluice gate, FeCf addition for phosphorus removal ,
screening (Rotomat ®), and piping to Aerated Grit Basin. Excess flow is diverted
through a coarse bar rack to the CSO 2 pond. This excess flow diversion occurs
frequently when flow to the Main WWTP is excessive (presently greater than 5
MGD, historically up to 7.5 MGD, when solids carryover occurs in the Final
Sedimentation Tanks).

• Aerated Grit Basin - Aeration and removal of settled grit by pumps, cyclone
separator and classifier.

® Bar Screen - Mechanical bar rack for removal of rags. Antiquated and veiy poor
for O&M.

® Raw Sewage Pumping Station - Wet Well and 4 variable speed pumps to lift
wastewater to the Primary Sedimentation Basins. Includes Venturi flow
measurement. Wet well also receives digester supernatant and belt press drainings.

• Primary Sedimentation Tanks - Settling of coarse solids. Receives WAS from
Final Sedimentation Tanks. Settled sludge pumped to Anaerobic Digesters.

• Aeration Tanks - Aerated tanks containing suspended biological growth (floe) for
reduction of organics. Polymer addition to Chemical Mixing Clamber at end of
Aeration Tanks.

® Final Sedimentation Tanks - Settling of biological floe (converted in 1975 from
original primary settling tanks constructed in 1956), return sludge (RAS) pumped to
Aeration Tanks, waste sludge (WAS) pumped to Primary Sedimentation Tanks.

• Sludge Thickener - Unused tank adjacent to the Aeration Tanks; can be used to
thicken WAS prior to being pumped to Anaerobic Digester.

• Chlorine Contact Tanks - Chlorination detention tanks to allow time to kill
bacteria.

• Dechlorination - Quick mix to allow Sulfur Dioxide to reduce chlorine residual.



• Effluent Pipe - Sixty inch pipe to Superior Bay to the Northeast ( under the CSO 2
Pond dike).

• Anaerobic Digesters - Heated tanks (95 F) to allow bacteria to reduce volatile
solids and produce digester gas (about 60% methane). Digester gas to boilers and
excess to waste gas burner. Supernatant to Supernatant Aeration Basin and then to
Wet Well. Settled digested sludge to Belt Press.

• Belt Press - Dewatering of digested sludge, increasing solids from 3% to 20%.
Drain to Supernatant Aeration Basin. Sludge cake to hopper and trucked to off site
disposal.

• Elutriation Tank - Unused tank; formerly for conditioning solids prior to vacuum
filters which have been removed.

The CSO treatment plants store/treat excessive combined sewage resulting from
precipitation or snow melt. Available information on the design bases for the existing
CSO treatment facilities is shown in Table F.2.

The CSO 2 treatment facilities were constructed in 1975 to treat excessive wet weather
flows mainly from District 2 via the sewer regulator on Winter Street. As described
above, it also receives flow (unmetered and directly to the aerated pond) from the Main
WWTP Head Chamber when the influent flow to the Main WWTP is excessive. The
basic unit processes and sequence of operation are as follows:
• Chemical Addition - FeCh addition to influent pipe.
• Influent Meter - Hybrid meter (depth and velocity in elliptical pipe (72" x 113 ")) for

influent flow measurement. System flooded out soon after start-up and has not been
operable. Design flow basis was 230 MOD influent.

• Mechanical Screens - Removal of rags.
• Aerated Pond - Fifty MG pond for normal operating depth with Floculation Zone,

Aeration Zone and Settling Zone. Tapered aeration through system via tube
aerators (system repaired in 1992). Design Operating level 602' to 607' elevation for
16.8 MG design storage requirements. Normally operate at about 601' level now.
Overflow for 100 year storm via depression (elevation 606.5) in pond dike.

• Blowers - 3, 75 HP, 903 CFM blowers for pond aeration.
• Effluent Pumps - 3,100 FIP, 25 MGD pumps.
• Effluent Meter - Parshall Flume.
• Chlorine Contact Tank - Chlorination detention tank. Provided with traveling

bridge sludge collector which has been inoperable since freezing problems the first
year after start-up. Settled solids (minimal accumulation) are pumped to the Aerated
Grit Basin at the Main WWTP.

• Dechlorination - Quick mix with SO2 at end of the Chlorine Contact Tank for
removal of residual chlorine.

« Effluent Pipe - Seventy-two inch pipe to the slip to the Northwest.

The CSO 5 Treatment Facility (Figure F.3) was also constructed in 1975. It receives
excess flow (flow in excess of LS 1 or Flill Avenue Interceptor capacity) from the South
Superior service area (District 5). Information available on the design aspects indicates it
was to serve 260 combined sewer acres and contain/treat the 10 year storm event. Total
sewered area is about 500 acres. The basic facilities at CSO 5 are as follows:
® Regulating Chamber - 60" influent pipe, 18" dry weather outlet (DWO) pipe to LS

1, overflow weir and 60" outlet pipe (SWO) to the Holding Pond.
• Holding Pond - Six MG, bituminous fined, 12' maximum depth, open pond.

Operating depth is 11 feet.
e Inlet Structure - This structure has three components:
e Submersible pump (one 200 gpm) to empty the pond contents to the wet well at

the CSO Treatment Plant. (Field measurement of pump capacity was 300 gpm)
• Screw pumps (two 3.25 MGD) to lift pond contents to the CSO Treatment Plant
• Overflow weir (elevation 653) to allow extreme flows to discharge after pond



Table F.2
CSO's 2, 5, & 6

Design Information* for 1975 Facilities

CSO 2 CSO 5 CSO 6

Design Rain Frequency

Hydraulic (Years) 10 10 10

Biological (Y ears) 2

Tributary Area of Combined Sewers (acres) 700 260"" 433

Runoff Coefficient (decimal percentage) 0.6 0.4 0.4

Influent Characteristics

Flow (Peak MGD) 230

Flow (MG/year)

BOD; (mg/1) 45 45 45

SS (mg/1) 200 100 100

Phosphorus (mg/1) 3.0 3.0 3.0

Pond Volume (MG) 50 6 12

Flow Through Treatment Capability (MGD) 90 6.5 6.5

Effluent Concentrations

BOD5 (mg/l) 20 23 23

SS (mg/1) 20 30 30

Phosphoms (mg/1) 1.2 1.2 1.2

Volume Treated (DAF for CSO 5 & 6) (MG/year) 352 161 161

(Times/year) 50 55 55

(Hours/year) 249 360 590

Overflow (Hours/year) 325 325

* Information gathered from various City and Bonestroo documents, 1970's.
** Remaining combined acres (of460 total) after "partial separation"



;



settling to the receiving waters.
• CSO Treatment Plant - This building contains the following unit processes,

designed to treat 6.5 MGD: mechanical screen - removal of coarse solids; parshall
flume - flow metering; drum screen - removal of fine solids; FeCf and polymer
addition; flocculating tank; DAF (Dissolved Air Flotation); chlorinator (later
removed when disinfection was removed from the Permit requirements); wet well -
with three (100,100, and 400 gpm) pumps to return solids (or pond contents via the
submersible pump) to the forcemain downstream from LS 1 and thus to the Main
WWTP. (Field measurement of Pump # 2 capacity was 650 gpm.); and monitoring,
control, and telemetry system

The CSO 6 treatment facility (Figure F.4) receives excess wet weather flow from the
Billings Park area (District 6). Flows in excess of LS 3 capacity (2 pumps each 1.7
MGD) overflows to the CSO 6 pond via a 84" pipe. The pond also receives excess flow
from LS 2 via a 30" pipe. The CSO 6 treatment system is identical to the CSO 5 system
except the pond is 12 MG. The design was intended to store/treat the 5 year storm from
a 433 acre combined sewer service area. Total sewer service area is about 600 acres.
Return flows (pond contents or DAF sludge) are returned to LS 3 discharge forcemain
via a 2400 foot long 6" forcemain.

Sludge treatment consists of anaerobic digestion, dewatering and co-disposal at the
municipal landfill. Processing equipment for the original primary plant (constructed in
1956) consisted of two digestion tanks, one elutriation tank, and two vacuum filters. In
1975, the plant was upgraded to a secondary treatment facility with the addition of an
activated sludge process. Sludge process additions included a gas holding digester,
gravity thickener and an aerated supernatant basin for digester recycle. The latest
addition to the sludge process stream is a belt filter press which was constructed in the
spring of 1993.
Primary sludge is pumped directly to the primary digesters. Waste activated sludge is
returned to the primary settling tank and is co-settled with the primary sludge. The
waste activated sludge can also be thickened in the thickener and then pumped to the
digesters. Sludge from CSO Nos. 5 and 6 DAF treatment, which is a very minor load, is
returned to the main wastewater treatment plant via the collection system.

Anaerobic digestion is a biological process in which anaerobic and facultative
microorganisms stabilize organic materials (volatile solids) contained in the sludge. The
process converts approximately 30 to 40 percent of the volatile solids to water, carbon
dioxide and methane gas. This process reduces the quantity of solids contained in the
sludge and allows it to be disposed of with reduced public health hazards and nuisance
potential. The anaerobic digestion system in use at Superior is a two stage process
consisting of two primary digesters, a secondary digestion tank, heating equipment, a gas
system and appurtenant pumps. Two of the digesters have gas-tight floating covers and
the third digester has a gas holding and floating cover. The gas recirculation system
provides for mixing the digester contents.

F.l.b. Treatment Following construction and implementation of 1993 Facility Plan recommendations,
System Needs wastewater treatment needs are limited. According to efforts conducted by RMA

engineering (30APR97 memo), the main plant can handle influent flows and loadings
described below.
• Flow: 5.75 MGD average day at current influent concentrations of approximately

150 mg/1 BOD5 and 175 mg/1 suspended solids) 8.0 MGD peak day (due to
hydraulic loadings on clarifiers);

• BODs: 7,500 pounds per day average;
• Suspended Solids: 8,500 pounds per day average.

Needed main WWTP treatment improvements relate more to correct operation of
existing systems than capital improvement requirements. Main WWTP operational
recommendations include:



DISTRICT 6 C.S.O. TREATMENT PLANT SITE
Figure F.4



• peak flow limits of 8 MGD (daily) and 9.2 MGD (hourly); and
• maximized division up to 8 MGD peak daily flow, 7500 ponds per day BOD5, and

8,500 pounds per day suspended solids.

Assuming flow increases associated with Comprehensive Plan land use projections are
balanced with ongoing City efforts to reduce wet weather system input (I/I), the existing
main WWTP should satisfactorily handle fiiture flow increases.

As with the Main WWTP, CSO 2 facilities presently require no capital improvements.
There may be fiiture needs relating to relocation of the CSO 2 outfall. Operational needs
are limited to flow control, and related Main WWTP maximized flow. With years of
average or less rainfall, total yearly flow to CSO 2 should be limited to 700 million
gallons. CSOs 5 and 6 also currently require limited treatment improvements.
Disinfection of CSOs 5 and 6 effluent may be required in the fiiture—the City is
currently investigating the need for effluent disinfection. Required treatment could be
reduced by effectively increasing the pond water surface elevation at overflow
conditions.

The City of Superior has compiled a listing of existing project needs for the Main
WWTP and the CSO Facifities (WWTP staff, 19DEC96). Treatment facilities needs and
estimated costs are presented in table form in Appendix 6.

F.2.a Municipal Figure F.5 shows a schematic highlighting Superior's collection system. About half of
Collection System- the City's sewers were constructed in the 1890's. The sewers are generally non-
-Existing Facilities reinforced concrete (some tile for small pipes and some brick for large pipes) and were

constructed with thousands of plugged taps for later service connections (wyes).
Manholes were generally constructed of brick with "18 hole" manhole covers. Crossings
of ravines were on timber piles, rock cradles or specially built bridges/walkways.

In the late 1930's, interceptors were constructed under the WPA program. These pipes
are generally concrete. When the main lift stations and the Main WWTP were
constructed in 1956, 23 overflow locations remained in the sewer system. Industries
along the waterfiont generally have their own forcemains to the City's gravity sewers.
Sewer extensions have progressed with City growth. Due to some bypassing along East
2nd Street, however, the DNR has limited new connections in Districts 4, 7 and 8 since
early 1992. Some septic tank systems exist in outlying areas.

Many manholes are located in areas that are inundated during spring snow-melt or
following moderately sized rains. Building foundation drains exist throughout the City.
At times, they can be a major source of 1/1 but it is expensive to redirect the flow.

The sewer separation project in 1975 provided additional sanitary sewers and retained
the old pipes for storm water conveyance. Separate and combined sewer areas are
shown in Figure F.6. These new sanitary pipes have proven to be too small; possibly
due to a combination of factors: inefficient private separation by Figure F.5. property
owners (roof drains, sump pumps, yard drains), missed cross-connections with storm
sewers, new cross-connections with storm sewers, infiltration to new pipes, or
inadequate design values. A rain in the spring of 1977 caused severe basement flooding
and three overflow locations were reopened. The last overflow location (near Lincoln
School) was sealed following the SSES/Rehab projects of 1982. Some new storm
sewers were also constructed for the separation project in the eastern portion of District